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Sample name:

CLIVO doppia mano di vernice

Salt spray test NSS UNI EN ISO 9227:2017

Sodium chloride purity: 99,6 %
Water used: deionized
Description of the material tested: it has not been carried out any chemical analysis of the tested material
Shape and dimension of the specimen tested: 510x510x740 mm

Cleaning of the sample before testing: none

Treatments of the specimen before testing: none

Sample edges protection: none

Cleaning of the sample after the test: with deionized water and drying by air
Number of specimen exposed: 1

Inclination angle of the samples: 20 + 5° (to the vertical line)

Checking with reference sample: within the values required on the CR4 plate
Test temperature: 35 +2 °C

pH of the initial solution: from 6,0 to 7,0

pH of the test solution: from 6,5 to 7,2

Volume of the solution collected with the raingauge: 1,5 + 0,5 ml/h

Density of the solution collected 1,029 + 1,036

Test equipment: salt spray cabinet WEISS SC1000

Conditioning before testing: yes

Test results of the specimens after cleaning :

Exposure time
(hours)

Remarks

500

No defects.

This document is validated by digital signature and time stamping in accordance
with the lItalian laws and the Eugopean Directives which regulate the electronic

signature systems.
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t, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
0 others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless

otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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